


PROJECT TEAM

PARTICIPATING WATER UTILITIES

Buckingham Park Water District Don Bradley
Cache Creek Mobile Home Park Steve Grimshaw
California Cities Water Company Paul Harris
California Water Service Company Tom Fitzgerald
City of Lakeport Mark Brannigan
Clearlake Oaks County Water District Ellen Pearson
Clearwater Mutual Water Company Don Bradley

Michael Reust
Crescent Bay Improvement Company Roberta Lyons
Highlands Water Company Sam Lambert
Konocti County Water District William Kochler
Konocti Harbor Resort & Spa Jerry Lykkon
Lake County Special Districts Steve Brodnansky

Nicholas Ring
Peggie King

Mt. Konocti Mutual Water Company Alan Farr
Nice Mutual Water Company Bradley Granger
Richmond Park Resort Sharon Ferriera
[...]
and/or water quality at the intake. That is, these are PCAs that had the highest numerical score, and (2)
PCAs that had a numerical score over 11 and associated contaminants detected at the intake.  In
addition, DHS considers all Clear Lake intakes to be vulnerable to lake recreation, so that PCA is
included.  For a more extensive list of PCAs with numerical scores over 11, see Appendix F.

d Road runoff.
e Park dock and boat launch, beach.

 Watershed erosion contributes to seasonal raw water elevated turbidity levels during storms
and increased phosphorus loading that feeds algae blooms.

 Agricultural use of pesticides results in detectable levels of simazine in Clear Lake and at the
intake, although the levels are below the MCL.

 The Hydrilla Eradication Program’s use of SONAR results in detectable levels of fluridone
in Clear Lake, although the levels are low and are probably non-detectable at the intake.

 MTBE data indicate low level (below the MCL) gasoline contamination of the Lake.  MTBE
has not been tested at the intake.

 Sulphur Bank Mine is a source of mercury and arsenic to Clear Lake, although mercury and
arsenic levels are non-detectable at the intake.



Final Report 5-48 07/16/02

 Near shore septic system areas in the vicinity of the intake have the potential to contaminate
the Lake with microorganisms.   There are, however, no intake raw water coliform data to
substantiate this potential concern.

 Aquatic plant management by private shoreline residents has not resulted in any measurable
levels at any Lake intake of the herbicides diquat dibromide, endothall, or 2,4-D.

 The CMWC intake is not considered vulnerable to sanitary sewer overflows.

 There are nine active underground storage tank sites within the Lower Arm drainage basin.
All of these sites involve soil and/or groundwater contamination.  None of the current
contaminant plumes intercept the Lake.  Therefore, the intake is not considered vulnerable to
any known contaminant plumes.

Compliance Evaluation. CMWC is currently in compliance with all applicable existing
drinking water regulations.  See Table 5-23 for a summary:

 CMWC should begin distribution system monitoring for TTHMs and HAA5 in January 2003
also.

 CMWC must be in compliance with the new MCLs, 80 ug/L for TTHM and 60 ug/L for
HAA5, by January 1, 2004.

There are insufficient monitoring data to determine if CMWC will be able to meet all expected
upcoming drinking water regulations.  See Table 5-24 for a summary.

 The Stage 2 D/DBP Rule will require compliance with distribution system TTHMs and
HAA5 based on locational running annual averages.

 CMWC is expected to be able to meet the new turbidity standards under the Long Term 1
ESWTR – less than 0.3 NTU in 95% of samples and never to exceed 1 NTU. CMWC may
need to prove 2-log reduction of Cryptosporidium under the Long Term 1 ESWTR since they
implement direct filtration.

 Source water monitoring for Cryptosporidium and coliform will likely be required under the
Long Term 2 ESWTR with possible action required based on source water concentrations.
Action may include source protection or treatment.

 Future federal regulation of cyanobacteria and boron and future state regulation of arsenic
and chromium VI may impact CMWC since they are found in the raw water.



Final Report 5-49 07/16/02

Table 5-23.  Clearwater Mutual Water Company: Existing Drinking Water Regulations Compliance
Regulation Date of Promulgation Targeted Constituents Compliance Status

Phase I, II, and V 1987,1991,1992 Organics - VOCs, IOCs, SOCs Monitored as required in raw water.  No MCLs exceeded.
NPDWR-Radioactivity 1976 Radionuclides Monitored as required in treated water.  No MCLs exceeded.
Surface Water Treatment Rule 1989 Microbial and Turbidity Filtration and disinfection facilities have been installed to meet the 3/4 log

removal for Giardia/virus.  All operating, monitoring, and reporting
requirements are met.

Total Coliform Rule 1989 Microbial Monitored distribution system as required, performed repeat samples as necessary.
Continually maintains chlorine residual >0.2 mg/L in distribution system.

Lead and Copper Rule 1991 Corrosion By-Products Performed initial monitoring requirements (2 - 6 month periods) and performed
follow-up monitoring as required.  Results within action levels for lead and
copper.

Stage 1 Disinfectant/ Disinfection
By-Product Rule

1998 D/DBPs No distribution system DBP data is available.  Should begin monitoring for
TTHMs and HAA5 in January 2003.  Begin collecting chlorine residual with
distribution system coliform samples.  May need to implement enhanced
coagulation or meet an alternative compliance criteria based on monitoring results.
Must be in compliance with TTHM and HAA5 MCLs by January 1, 2004.

Arsenic 2001 Arsenic Has been monitored in raw water with no detection above 5 ug/L.  No additional
treatment should be required.

Filter Backwash Rule 2001 Microbial and Turbidity Not applicable, does not practice recycle.
Radionuclides 2001 Radionuclides Already in compliance with DHS standards, will likely continue compliance with

new Federal regulation.



Final Report 5-50 07/16/02

Table 5-24.  Clearwater Mutual Water Company: Future Drinking Water Regulations Compliance

Regulation
Expected Date of

Promulgation Targeted Constituents Potential Impacts
Stage 2 Disinfectants/Disinfection
By-Product Rule

2003 D/DBPs Phase 2A will require compliance with individual distribution system monitoring
locations with a TTHM MCL of 120 ug/L and a HAA5 MCL of 100 ug/L.  Must
conduct Initial Distribution System Evaluation to ensure that highest DBP levels are
being represented.  Phase 2B will require compliance with individual distribution
system monitoring locations with TTHM MCL of 80 ug/L and HAA5 MCL of 60
ug/L. Since distribution system DBP levels are currently unknown, it is not certain if
operational changes or treatment facilities will be required.

Long Term 1 Enhanced Surface
Water Treatment Rule

2002 Microbial and Turbidity Will be granted 2-log reduction of Cryptosporidum for conventional filtration
treatment.  Expected to meet the new turbidity standards of 0.3 NTU in 95% of
samples and never to exceed 1 NTU.  Unknown if disinfection profiling and
benchmarking is required since no distribution system DBP data is available.  Need
to ensure that on-line, continuous monitoring of individual and combined filter
effluent turbidity is available.

Long Term 2 Enhanced Surface
Water Treatment Rule

2003 Microbial and Turbidity Will be required to conduct source water monitoring for Cryptosporidium, E. Coli
and turbidity.  Need to ensure that system complies with more stringent
Cryptopsoridium action requirements, if required based on source water
concentrations of Cryptosporidium.

Drinking Water Candidate
Contaminant List

2001 a Organic and Microbial Several constituents already monitored as part of Title 22 unregulated organics.  See
DWCCL in Appendix C.  Most organics are not detected in the
watershed.  Cyanobacteria has been monitored and is present during seasonal algae
blooms.  The potential for toxin production may be a concern for future regulation.
Aluminum may be a concern in treated water.  California already has a primary (1.0
mg/L) and a secondary (0.2 mg/L) standard. This is not a high priority constituent to
the USEPA and will probably not be regulated by them soon.  MTBE, boron and
manganese are potential contaminants of concern since they are detected in Clear
Lake.

California Arsenic Regulation 2004 Arsenic California DHS will be developing a new drinking water standard for arsenic which
may be lower than the new federal MCL of 10 ug/L.  Only  a concern if California
standard is set at less than 5 ug/L.

California Chromium VI Regulation 2004 Chromium VI California DHS will be developing a new drinking water standard for chromium VI.
This may be lower than the existing standard for total chromium.  Uncertain if a
concern at this time since no monitoring data are available.  Need to monitor
chromium VI as part of the California unregulated constituents required monitoring
in 2002.

  a Decision to Regulate - Every Five Years Subsequent



Final Report 5-51 07/16/02

CITY OF LAKEPORT

Population Served: 4,498
System Type: CWS

Intake.  The intake is located in the Upper Arm.  It is located 2,000 feet offshore Lakeport, at a
depth of 7 feet.

Latitude: 39.03479424
Longitude: 122.9059741

Type of Treatment.  The City has abandoned its old water treatment plant and constructed an
entirely new water treatment facility. The current treatment facility is an alternative technology
which includes pre-oxidation and pH control, followed by coagulation and flocculation through
an upflow clarifier, then followed by a tri-media polishing filter, post-ozonation activated carbon
vessels, and post-chlorination.  The design capacity is 1.5 MGD.

Water Quality Summary. The raw water is generally of good quality.  Table 5-25 provides a
summary of selected constituent levels in the raw water.

Table 5-25.  City of Lakeport:
Selected Constituent Levels in Raw Water

Constituent Monitoring Results
Simazine Tested, not detected.
Ziram Not tested.
Fluridone Not tested.
Aquatic plant herbicides Diquat dibromide, endothall, and 2,4-D tested, not detected.
MTBE and BTEX Tested, not detected.
Indicator bacteria Not tested.
Pathogens Not tested.
Aluminum Maximum detection of 1.4 mg/L, above the secondary MCL
Arsenic Detected at 0.45 ug/L, below the new Federal primary MCL of 10 ug/L.
Mercury Tested, not detected.
Boron Not tested.
Iron Maximum detection of 1.2 mg/L, above the secondary MCL.
Manganese Maximum detection of 0.76 mg/L, above the secondary MCL.

Arsenic is below the current and new federal MCL.  VOC and SOC data indicate that these
constituents are not a compliance concern.

Aluminum, iron and manganese have all been detected at levels above the secondary MCL in the
raw water. The treated water data provided by the City shows that the water treatment plant is
effective at removing all constituents to levels below the secondary MCLs.



Final Report 5-52 07/16/02

The raw water is characterized by short-term algae blooms during the summer and fall months
with associated high turbidity events.  These blooms cause treatment problems, such as filter-
clogging, and result in taste and odor problems.  GAC filters have been installed to treat for these
compounds.  Plant operators respond by using a form of pH control to keep coagulation
effective.  Plant operators also respond by increasing ozone feed and more frequent backwashing
of the contact clarifier.

PCA Vulnerability.  Several PCAs contribute contaminants that are measurable in Clear Lake.
Some of these are detected at the City of Lakeport intake.  A summary of PCA vulnerability is
shown in Table 5-26.

Table 5-26.  City of Lakeport: PCA Vulnerability
Watershed

Assessment a
Utility

Survey b
DWSAP
Survey c

Watershed Erosion X X
Agriculture X
Hydrilla Eradication Program X
Lake Recreation X X d X
Mining/Sulphur Bank Mine X X
Sanitary Sewer Overflows X
a Based on nature of activities and measurable water quality impact on the lake.
b Based on knowledge and concerns of water utility staff.
c Based on DWSAP Guidance PCA risk ranking and/or measurable water quality impact at the intake.

That is, these are PCAs that had the highest numerical score, and (2) PCAs that had a numerical score
over 11 and associated contaminants detected at the intake.  In addition, DHS considers all Clear Lake
intakes to be vulnerable to lake recreation, so that PCA is included.  For a more extensive list of PCAs
with numerical scores over 11, see Appendix F.

d Boat mooring, apartment complex with dock, fishing, water-skiing, and boat launch.

 Watershed erosion contributes to seasonal raw water elevated turbidity levels during storms
and increased phosphorus loading that feeds algae blooms.

 Agricultural use of pesticides results in detectable levels of simazine in Clear Lake, although
the levels are below the MCL.  Simazine has not been detected at the intake.

 The Hydrilla Eradication Program’s use of SONAR results in detectable levels of fluridone
in Clear Lake, although the levels are low and are probably non-detectable at the intake.

 MTBE data indicate low level (below the MCL) gasoline contamination of the Lake.  MTBE
has not been detected at the intake.

 Sulphur Bank Mine is a source of mercury and arsenic to Clear Lake, although mercury
levels are non-detectable at the intake and arsenic levels are below the new MCL.

 Near shore wastewater collection system areas have the potential to spill raw sewage into the
Lake, especially during floods.



Final Report 5-53 07/16/02

 Aquatic plant management by private shoreline residents has not resulted in any measurable
levels at any Lake intake of the herbicides diquat dibromide, endothall, or 2,4-D.

 The City intake is not considered vulnerable to septic systems.

 There are 18 active underground storage tank sites within the Upper Arm drainage basin.  All
of these sites involve soil and/or groundwater contamination.  None of the current
contaminant plumes intercept/discharge to the Lake.  Therefore, the intake is not considered
vulnerable to any known contaminant plumes.

Compliance Evaluation. The City is currently in compliance with all applicable existing
drinking water regulations.  See Table 5-27 for a summary.

 The City should begin distribution system monitoring for TTHMs and HAA5 in January
2003 also. The City must be in compliance with the new MCLs, 80 ug/L for TTHM and 60
ug/L for HAA5, by January 1, 2004. Treated water monitoring for bromate must also be
conducted and the MCL complied with.

 The City will be required to comply with the Filter Backwash Rule.

There are insufficient monitoring data to determine if the City will be able to meet all expected
upcoming drinking water regulations.  See Table 5-28 for a summary.

 The Stage 2 D/DBP Rule will require compliance with distribution system TTHMs and
HAA5 based on locational running annual averages.

 The City should be able to meet the new turbidity standards under the Long Term 1 ESWTR
– less than 0.3 NTU in 95% of samples and never to exceed 1 NTU. Since they are already
required to meet a turbidity performance standard of 0.2 NTU as per DHS’ approval of the
alternate treatment technology.  The City may need to prove 2-log reduction of
Cryptosporidium under the Long Term 1 ESWTR since they implement an alternative
filtration.

 Source water monitoring for Cryptosporidium and coliform will likely be required under the
Long Term 2 ESWTR with possible action required based on source water concentrations.
Action may include source protection or treatment.

 Future federal regulation of cyanobacteria, boron, and manganese and future state regulation
of arsenic and chromium VI may impact the City since they are found in the raw water.



Final Report 5-54 07/16/02

Table 5-27.  City of Lakeport: Existing Drinking Water Regulations Compliance
Regulation Date of Promulgation Targeted Constituents Compliance Status

Phase I, II, and V 1987,1991,1992 Organics - VOCs, IOCs, SOCs Monitored as required in raw water.  No MCLs exceeded.
NPDWR-Radioactivity 1976 Radionuclides Monitored as required in treated water.  No MCLs exceeded.
Surface Water Treatment Rule 1989 Microbial and Turbidity Need to finalize operations of new water treatment facilities to ensure meet the

3/4 log removal for Giardia/virus.  Make certain all operating, monitoring, and
reporting requirements are met.

Total Coliform Rule 1989 Microbial Monitored distribution system as required, performed repeat samples as
necessary. Continually maintains chlorine residual >0.2 mg/L in distribution
system.

Lead and Copper Rule 1991 Corrosion By-Products Performed initial monitoring requirements (2 - 6 month periods) and performed
follow-up monitoring as required.  Results within action levels for lead and
copper.

Stage 1 Disinfectant/
Disinfection By-Product Rule